SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n66 / 10MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 4B

P s Reflevel 3000d8m  Offset 26008 Mode Sweep saL
Count 100/100 Count 100/100
Limit Chec PRss SPURIOUS _UINE: ABS_00;
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2 Result Summa;

03:48:22 BN 07/21/2023

1.700 GHz 1.708 GHz 1.000 MHz 1.70899 GHz -25.36 dBm -12.36 dB
1.709 GHz 1.710 GHz 100,000 kHz 1.71000 GHz -25.26 dBm -12.26 dB
1710 GHz 1.720 GHz 100.000 kHz 1.711 69 GHz 4.78 dBm -25.22 dB
oy 0 D

1770 GHz 1.780 GHz 100.000 kHz 1.77305 GHz 4.38 dBm -2562d8
1.780 GHz 1.781 GHz 100.000 ke 1.78001 GHz -34.29 dBm -21.29dB
1.781 GHz 1.790 GHz 1.000 MHz 1.78115 GHz -27.93 dBm -14.93 dB

Ready pninanini| C

03:57:32 B 07/21/2023

FR1 n66 / 10MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 4B

03:49:10 PM 07/21/2023

Mode Sweep S5GL Ref Level 30.00 dBm Offset 2,60 dB Mode Sweep SG6L
Count 100/100 Count 100/100
|1 Spurious gmissions . |I
Limit Chec¥ PRss 00;
Line _SPURJOUS_UINE_ABS_oda Phss INE_A8S o2 hes
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60 60 dBr
1.7 GHz 3003 pts 2.0 MHz/ 1.72 GHz 1.7 GHz 3003 pis 2.0 MHa/ .79 GHz
2 Result Summar
1700 Gt 1.709 Ghz 1,000 Mz 1.70839 GHz -25.15 dBm 121568 1770 GHz 1.780 Gz 100.000 k2 177525 GHz 3.67 dBm -26.33 dB
109 GHe 17106GH 100,000 kftz 1.70099 Ghz -26.10 dBm 13108 1,780 GHz 1781 GHz 100000 kiz 1.78000 GHz -35.95 dBm 22.95dB
1710 GHe 1720 GHe 100.000 kiz 171415 GHz 4.29 dBm 2571 dB e e s 1s000 gtz 3595 dBm B
[ s Ready [LLITITT & 0

03:58:20 B 07/21/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n66 / 10MHz / DFT-s-OFDM / 256QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB
= ]
et Level 3000 i Otteet 200 Ak S a Reflevel 3000 d8m  Offiet 2608 Mode Sweep saL
Caunt 100/100 Count 100/100
Limit Chec¥ PRss SPURIOUS _UINE: ABS_00;
Une _sPURJoUS Phss Line,SPURTOUS_LINE_ABS og2 ohes
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1.7 GHz 3003 pts 2.0 MHz/ 1.72 GHz 1.77 GHz 3003 pts 2.0 MHz/ 1.79 GHz
2 Result Summa
1,700 GHe 1709 GHx 1000 MHz 1.70875 GHz -27.85 dBm -14.85 dB 1 1. 5
1709 Gz 1710 Ghe 100,000 kiz 1.70999 GHz -27.94 dBm 114,34 dB T e e Jiayced ot e e
1710GH: 1720 GHe 100000 ks 171329 GHz 1.72 dBm 2828 B e e o e 178117 e 30,57 dBm 1787
neody N L R Ready - <
03:50:12 B4 07/21/2023 03:59:33 B4 07/21/2023
FR1 n66 / 10MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge
e - [ a =
TS A Node Sweep ~ Ref Level 30.00d8m  Offset 2,60 B Mode Sweep s6L
Count 100/100 Count 100/100
|1 spuricus émissions ________________ ________________________________________[|lsuiutno
Limit Cheel PRSS SPURIOUS UINE- ABS_002 55
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1.7 GHz 3003 pts. 0 MHz/ 1.72GHz || [1.77 GHz 3003 pts 0 MHz/ 1.73 GHz
2 Result Summar 2 Result Summa:
1,700 GHa 1709 Ghx 1000 MHa 1.70894 GHz ~23.82 dBm -10.82 dB 1. 3 2.
1703 G 1710 100000 ke 171000 GH2 2647 dim 1347 B R V781 e 100000 e 178000 Grts 2535 dbm Fiasas
171064z 1720 G 100.000 kiz 171267 GHz 279 dBm 2721 dB Lo o Vien e oo i 178105 et 2553 dbim 135248
Reacy Resdy & rnEe
03:53:15 7 07/21/2023 03:54:36 P 07/21/2023
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samonas. FCC RADIO TEST REPORT Report No. : FG2D2006C

FR1 n66 / 15MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 4B Mode Sweep saL Ref Level 30.00dBm  Offset 2,60 dB Made Sweep 6L
Count 100/100 Count 100/100

puious Emisns

Limit Chec¥ PASS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS 02 phss Line “SPURIOUS_LINE_x85_oq2
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1.7 GHz ) ) 3003 pis 2.5 Mia/ 1.725 Gz | [ [ 7785 GHx - 003 pts 25 WHa/ - T

2 Result Summa;

1.700 GHr 1703 GHz 1.000 MHz 170443 GHz -24.26 dBm -11.26dB 1.765 GHz 1.780 GHz 100.000 khHz 1.77635 GHz 3.87 dBm -26.13 dB
1.709 Gz 1710GHz 150,000 kitz 1.70999 GHz -28.03 dBm -15.03 dB 1780 GHe 1781 GHe 150,000 kffz 178015 GHz -33.61 dBm -20.61 dB
1.710 Gl 1.735 Ghz 100,000 kiz 1.71793 6 393 dBm 26028 1781 GHz 1.750 Gz 1.000 MHz 1.78499 GHz -28.04 dBm -15.04 dB

[T ] &l

04:04:43 BN 07/21/2023 04:08:83 P 07/21/2023

FR1 n66 / 15MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 4B Mode Sweep saL RefLevel 30.00dBm  Offset 2,60 dB Mode Sweep sl

Count 100/100 Count 100/100
.
Limit ChecY PSS 00;
Line _SPURJOUS_LINE_ABS_062 PSS LINE_ABS_0q2 phes
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£ 60 dBiny
1.7GHz ) ) 3003 pts. 2.5 MHa/ 1.725GHz || 17,785 GHa 8 3003 pts 25 Wb/ - 1,78 GHz

2 Result Summa;

1.700 GHx 1.709 GHz 1.000 MHz 1.70891 GHz 25.49 dBm -12.49 dB 1.765 GHz 1.780 GHz 100.000 kHz 1.768 24 GHz 3.29 dBm -26.71 dB
1.709 GHz 1.710GHz 150,000 ktfz 170599 GHz -28.46 dBm -1546dB 1.780 GHz 1.781 GHz 150,000 kHz 1.78002 GHz -32.69 dBm -19.69 dB
1710 GHz 1725 GHz 100,000 kHz 1.71996 GHz 4.16 dBm -25.84 dB 1781 GHz 1.790 GHe 1,000 MHz 178110 GHz 2776 dBm 1476 dB
ey Readly jinaasaniif o

04:03:54 PM 07/21/2023 04:08:41 BM 07/21/2023
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samonas. FCC RADIO TEST REPORT Report No. : FG2D2006C

FR1 n66 / 15MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 4B Mode Sweep saL Ref Level 30.00dBm  Offset 2,60 dB Made Sweep 6L
Count 100/100 Count 100/100

puious Emisns

Limit Chec¥ PASS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS_062 Phss Line _SPURIOUS_LINE_ABS_0d2
0 0
10 10 dBm
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SPURIOUS_LINE_ABS_002 ! 1 | |
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g Lsrnt® | | h N s,
: 30 dBm ] B Sy
40
£ 60 dBiny
1.7GHz ) ) 3003 pts. 2.5 MHa/ 1.725GHz || 17,785 GHa 8 3003 pts 25 Wb/ - 1,78 GHz

2 Result Summa;

1.700 GHz 1709 GHz 1.000 MHz 1.70892 GHz -25.40 dBm -12.40 dB 1.765 GHz 1.780 GHz 100.000 kHz 1.76893 GHz 2.36 dBm -27.64 dB
1.709 Gz 1710GHz 150,000 kitz 1.70998 GHz -27.00 dBm -14.00 dB 1780 GHe 1781 GHe 150,000 kffz 178000 GHz -32.86 dBm -19.86 dB
1.710 Gl 1.735 Ghz 100,000 kiz 1.72263 6z .65 dBm 263548 1781 GHz 1.750 Gz 1.000 MHz 1.78115 GHz -25.68 dBm 1268 dB

neody N o Ready L

04:03:06 PM  07/21/2023 04:10:30 PM  07/21/2023

FR1 n66 / 15MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 4B Mode Sweep saL RefLevel 30.00dBm  Offset 2,60 dB Mode Sweep sl

Count 100/100 Count 100/100
:
Limit Chec¥ PRSS 00,
0
10 10 dBm

L o e R e

|
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&0 60 dBr
1.7 GHz - - 3003 pts. 2.5 MHz/ 1.725GHz || (1785 G B 3003 pis 2.5 MH/ B 1.78 GHz

2 Result Summa;

1.700 GHe 1.709 GHz 1.000 MHz 1.70891 GHz -25.40 dBm -12.40 dB 1.765 GH: 1.780 GH: 100.000 kH; 1.77770 GHz 2.10 dBm -21.90 dB
1.709 GHz 1.710GHz 150,000 ktfz 1.71000 GHz -27.14 dBm -1414d8 1780 e 1781 Ghlr 150,000 ks 1.78029 GHz -35.56 dBm -22.56 dB
1.710 GH: 1.725 GHz 100,000 kHz 1.72159 GHz 251 dBm -27.49.dB 1781 o 1790 ot 1,000 Mis 178118 GHz 2927 dBm 1627 dB
Ready mm Ready jinnnniniil L5 et

04:02:15 PM 07/21/2023 04:11:18 B 07/21/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n66 / 15MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 4B

1.700 GHz 1.709 GHz

Mode Sweep saL RefLevel 30.00d8m  Offset 2,60 dB Mode Sweep seL
Count 100/100 Count 100/100
Limit Chec¥ PASS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS_062 Phss HOUS_LINE_ABS_0g2
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1.7 GHz 3003 pts 2.5 Miz/ 1.725Ghz || [ 1765 6Ha 003 pis 25 Wbia] R T
2 Result Summa

1.000 MHz 1.70891 GHz -30.33 dBm 1.765 GHz 1.780 GHz 100.000 kHz 1.77237 GHz -0.06 dBm -30.06 d8
1,709 GHz 1710 GHz 150,000 kttz 1.70999 GHz -31.45 dBm 1780 GHz 1781 GHz 150,000 kHz 1.78010 GHz 40,65 dBm -27.65dB
1.710GHz 1.725 GHz 100,000 kiz 171143 GHz .52 dBm 1.781 GHz 1.750 Gz 1.000 MHz 1.78207 GHz -33.58 dBm -20.58 dB
Ready Ready pninanini| %
04:00:36 PM 07/21/2023 04:12:38 PN 07/21/2023
FR1 n66 / 15MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge
Ref Level 3000 dBm  Offset 260 4B Mode Sweep

s Reflevel 30.00dBm  Ofset 2,60 dB Made Sweep set
Count 100/100 Count 100/100
e
imit Che SPURIOUS UNE-ABS_002 s
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2 Result Summa 2 Result Summa
1700 G 1.709GHz 1,000 Mz 1.70893 GHz ~24.36 dBm -11.36 B 1,765 GH 1780GH 100,000 kH; 1.779 32 Gz 0.79 dBm 292108
109 G 1710 Gtz 150,000 kitz 1.71000 Ghz 2745 dBm Jadsds 1780 GHe 1781 G 150,000 ki 1.78001 GHz -28.93 dBm -15.93 dB
1.7106H: 1.725 GHz 100,000 kHe 1.72403 GHz 1.42 dBm -28.58 dB 1781 o 10 cHe 00 it 178101 GHs 26,02 dBm 30248
T - BN -
04:06:23 M 07/21/2023

04:07:30 BM 07/21/2023
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samonas. FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n66 / 20MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.60 dB Mode Sweep

RefLevel 3000 dim  Offset 2,60 dB Mode Sween s6L
Count 100/100
Limit ChecH Phss SPURIOUS_UNEABS_0D
Line _SPURJOUS. HOUS_LINE_ABS_0g2
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1.7 GHz ) ) 3003 pts. 3.0 MHz/ 1.76 GHz 3003 pis 3.0 MHz/ 1.78 GHz

1.700 GHx 1.709 GHz 1.000 MHz 1.70597 GHz -26.67 dBm
1.709 GHz 1.710 GHz 200,000 kHz 1.70999 GHz -28.86 dBm
1710 GHz 1.730 GHz 100,000 kHz 1.72575 GHz 3.28 dBm

04:17:43 BN 07/21/2023

2 Result Summa;

1.760 GHz 1.780 GHz 100.000 kHz 1.77428 GHz
1.780 GHz 1781 GHz 200.000 kiz 1.78023 GHz
1.781 GHz 1.790 GHz 1.000 MHz 1.78701 GHz

-21.27d8

05:08:45 PM  07/21/2023

FR1 n66 / 20MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.60 dB Mode Sweep

04:16:55 PM 07/21/2023

Reflevel 30,00 dBm Ofset 2,60 dB Mode Sweep sat
Count 100/100
|1 seuricus émissiors |
Limit Chec¥ PRsS 00
Line _SPURJOUS_LINE_ABS_062 LINE_ABS_0q2
0
10 10 dBm
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1.7 GHz ) ) 3003 pts. 3.0 MHz/ 1.76 GHz 3003 pis 3.0 MHz/ 1.78 GHz
2 Result Summa
1.700 GHz 1709 GHz 1.000 Mt 1.70882 GHz -26.24 dBm 1.760 GHz 1.780 GHz 100.000 kHz 7545 GHz -2113 d8
1,709 GHz 1710 GHz 200,000 kHz 1.71000 GHz -28.51 dBm 1.780 GHz 1.781 GHz 200.000 kHz 8027 GHz -18.40 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.726 67 GHz 3.03 dBm 1781 GHz 1.790 GHz 1,000 MHz 78111 GHz 12.70 dB

05:08:38 B 07/21/2023

o 0230721

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n66 / 20MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 4B

Mode Sweep saL RefLevel 30,00 dBm  Offset 2,60 dB Mode Sweep seL
Count 100/100 Count 100/100
Limit Chec¥ PRsS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS. phss HOUS_LINE_ABS_0g2
0 0
10 10 dBm
o - == - L T i e S el
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SPURKOUS_LINE_ABS_002
it | | L
20 dBm- : 1 10 db
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7 T 130 dBnr
40
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1.700 GHz

1.709 GHz

1.000 MHz

2 Result Summa;

04:16:07 BN 07/21/2023

05:10:25 PM  07/21/2023

1.70894 GHz -25.49 dBm -12.49dB 1.760 GHz 1.780 GHz 100.000 khHz 1.76407 GHz 1.16 dBm -28.84 4B

1709 GHz 1710GHz 200,000 kitz 1.70999 GHz -29.25 dBm -16.25 dB 1.780 GHz 1781 GHz 200.000 kiz 1.78018 GHz -32.28 dBm -19.28 dB
1.710 Gl 1.730 Ghz 100,000 kiz 1.71813 6 1.37 dBra 24638 1781 GHz 1.750 Gz 1.000 MHz 1.78100 GHz -26.78 dBm 1378 d8
fecy [T ] &l

FR1 n66 / 20MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 4B

Mode Sweep

o Reflevel 30.00dBm  Ofset 2,60 dB Made Sweep set
Count 100/100 Count 100/100
f1Spuriousbmissions |
Limit Chec Phss
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10 10 dBm
0 > ot - : e e S o e
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1.7GHz 3003 pts. 3.0 MHz/ 1736 || [ 176 GHa 003 pis EXLCr CHTT

1.700 GHz

1.709 GHz

04:15:18 PM 07/21/2023

2 Result Summa;

05:11:13 B 07/21/2023

1.000 MHz 1.70858 GHz -27.75 dBm -14.75 & 1.760 Ghz 1.780 Ghz 100.000 kHz 1.77553 GHz 0.82 dBm -29.18 dB

1.709 GHz 1710 GHz 200000 kHz 170596 GHz -30.32 dBm -17.32d8 1.780 GHz 1.781 GHz 200000 kiHz 1.78026 GHz 33.79 dBm -20.79.dB

1.710GHz 1.730 GHz 100,000 khHz 1.72450 GHz 1.61 dBm -2839dB 1781 GHx 1790 Gz 1,000 MHz 1.78163 GHz 28.22 dBm 152248
ey Ready jnassnniif L e
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FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG2D2006C

FR1 n66 / 20MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 B Mode Sweep saL RefLevel 30,00 dBm  Offset 2,60 dB Mode Sweep seL
Count 100/100 Count 100/100
1 Spuious Emiions
Limit Chec¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPUROUS_LINE_ABS_0d2 phss Line _SPURIOUS_LINE_ABS_0d2 Phss
0 0
10 10 dBm
o B P " - T - g h—— . N [ Y
i | f ]
10 ! ‘ f I
SPURIOUS_LINE_ ABS_002
-20 B - - 1 ’ [ B ;
J
30 T 30 dBrr l
[ 4 \ J b R e R
40 ~ —
& 60 dBr
1.7 GHz B B 3003 pts. 3.0 MHz/ 1.73GHz || [ 7176 GHz B 3003 pis 3.0 MHz/ B 1.79 GHa
2 Result Summa

1.700 Gz 1709 GHz 1.000 MHy 1.70836 GHz -33.41 dBm 1.760 GHz 1.780 GHz 100.000 kHz 177711 GHz -1.26 dBm -31.26d8
1.709 Gz 1710GHz 200000 ke 1.70998 GHz -34.39 dBm 1780 GHz 1781 GHe 200,000 kHz 178001 GHz -39.70 dBm -26.70 dB
1.710 Gl 1.730 Ghz 100,000 khz 1.72072 GHz -0.80 4Bra 1.781 GHz 1.750 Gz 1.000 MHz 1.78107 GHz -35.20 dBm 222048

Ready Ready T 7

04:14:25 BN 07/21/2023 05:12:30 B 07/21/2023

FR1 n66 / 20MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge

Ref Level 3000 dBm  Offset 2.60 48 Mode Sweep saL RefLevel 30,00 dim  OMset 2,60 dB Mode Sweep saL
Count 100/100 Count 100/100
Limis Cheed Phss SPUIRIOUS UUNE" ABS_002
Line _SPURJOUS_UINE_ABS_0g2 Phss SPURIOUS_LINE_AgS_od2 i
20 20
10 10 dBe
0 e e ]| [0 oo e =
f v =T ; - x
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10 f milE T
SPURIOUS_LIN I
20 dBm: 1 | poae |
—— P .-‘ N 1\ MN
30 4| [/30 b . i1 N P L.
e —
-40
&0 60 dmr
1.7 GHz 3003 pes 0 MHz/ 1.73 GHz 1.76 GHz - 3003 pts .0 MHz/ - 1,73 GHz
2 Result Summa 2 Result Summa

1.700 GHz 1.709 GHe 1.000 Mt 1.70898 GHz 1.760 GHz 1.780 GHz 100.000 kHz 1.77739 GHz

1,709 GHz 1.710GHz 200,000 kHz 1.71000 GHz 1.780 GHz 1.781 GHz 200000 kHz 1.78003 GHz

1.710 GHz 1.730 GHz 100.000 kHz 1.727 85 GHz 1781 GHz 1.790 GHz 1,000 MHz 1.78127 GHz
04:18:33 TM 07/21/2023 05:07:26 PM  07/21/2023
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samonas. FCC RADIO TEST REPORT Report No. : FG2D2006C

FR1 n66 / 25MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 B Mode Sweep saL RefLevel 30,00 dBm  Offset 2,60 dB Mode Sweep seL
Count 100/100 Count 100/100
purious Emissions
Limit Chec¥ PRsS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS. HOUS_LINE_ABS_0g2
0 0
10 10 dBm
0 — e - - - et [ LSS By e SISV PRSI PSSR SIS S DTN
Tl \
10 - |
SPURIOUS_LINE_ABS_002 |
20 dBon + + f | 20 d
|
S ward; b (30 dbor . e M‘V\ ¥
40
£ 60 dBr
1.7GHz ) ) 3003 pts. 3.5 MHz/ 1.735GHz || 17,755 GHz 8 003 pts 35 Wb/ - 179 GHa

2 Result Summa;

1.700 GHz 1709 GHz 1.000 MHz 1.70885 GHz -24.28 dBm -11.28 dB 1.755 GHz 1.780 GHz 100.000 kHz 1.77519 GHz 1.39 dBm -28.61 dB
1.709 Gz 1710GHz 300000 kitz 1.71000 GHz -27.10 dBm -14.10 dB 1780 GHe 1781 GHe 300000 kHz 178037 GHz -26.95 dBm 13.95dB
1.710 Gl 1.735 GHz 100000 kliz 172773 6 221 dBm 27.79d8 1781 GHz 1.790 GHz 1.000 Mz 1.78103 GHz -23.21 dBm 1021 d8

neody N L e Ready (N =

05:16:46 BM  07/21/2023 05:44:89 B 07/21/2023

FR1 n66 / 25MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 260 38 Mode Sweep sl Reflevel 30.00dBm  Ofset 2,60 dB Mode Sween s6L
Count 100/100 Count 100/100

|1 seuricus émissiors |

Limit Ches} PSS

Line _SPUROUS_LINE_ABS_0d2 3
0
10 10 dBm
o s e S = ey - . f A " O B e e A P e A A e bAoA e

130 dBm: ! 1
|
" S PR L |
\ \ ) i
&0 60 dBiny
1.7 GHz - - 3003 pts. 3.5 MHz/ 1.735GHz || (1755 G B 3003 pis 3.5 MHz/ B 1.78 GHz

2 Result Summa;

1.700 GHr 1.709 GHz 1.000 MHz 1.70551 GHz -32.29 dBm -19.29 dB 1.755 GHz 1.780 GHz 100.000 kHz 1.77737 GHz 1.16 dBm -28.84 dB
1.709 Gz 1710 GHz 300000 kHz 1.70999 GHz -30.62 dBm -17.62d8 1.780 GHz 1781 GHz 300000 kiHz 1.78084 GHz -38.76 dBm -25.76 dB
1.710GHz 1.735 Ghz 100,000 kHz 172702 GHz 1.35 dBm -28.65dB 1781 GHx 1790 Gz 1,000 Mis 178553 GHz 3327 dBm 20.27 dB
Ry e Resdy & rnEn
05:15:58 PM  07/21/2023 05:45:46 PM  07/21/2023

TEL : 886-3-327-3456 Page Number 1 A10- 34 of 44
FAX . 886-3-328-4978



e% FCC RADIO TEST REPORT Report No. : FG2D2006C

SPORTON LAB.

FR1 n66 / 25MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 dB Mode Sweep saL Ref Level 30.00dBm  Offset 2,60 dB Made Sweep seL
Count 100/100

Count 100/100
purious Emissions

Limit Chec¥ PRsS SPURIOUS_LINE ABS_00.
Line _SPURJOUS. 2 PRSS Line _SPUR[OUS_LINE_A 2
0 0
10 10 dBm
o T T T T T T — 0 BB — A A e T T W ——
L \
10 E
SPURIOUS LN ABS 002 | | |
20 dBm: + + 1 T 0 dB !
/ | | |
I h| [ 1
30 130 dB |
WWMW ' \ I 1 J""““‘-‘—-—M-—wm—m-—
40 i s
Y T
£ 60 dBr
1.7GHz ) ) 3003 pts. 3.5 MHz/ 1.735GHz || 17,755 GHz 8 003 pts 35 Wb/ - 179 GHa

2 Result Summa;

1700 GHz 1.709GHz 1.000 MH: 1.70523 GHz -32.93 dBm -19.94 dB 1755 GH 1780 GH 100.000 kH; 1.77657 GHz 0.14 dBm
1709 Gz 1710 Ghe 300,000 kitz 1.70997 GHz 3129 dBm 118.29 dB i i 300,000 ke 178067 GHz 3852 dBm
1.710GHz 1.735 Gz 100,000 kiiz 173334 GHz 1.21 dBm -28.79dB 1.781 GHz 1.750 Gz 1.000 MHz 1.78242 GHz -32.81 dBm
oy 0 DY [
05:15:11 PM 07/21/2023 05:46:34 PN 07/21/2023

FR1 n66 / 25MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.60 48 Mode Sweep saL RefLevel 30,00 dBm  Ofiset 2,60 JB Mode Sween seL
Count 100/100 Count 100/100
f1Spuriousbmissions |
Limit Ches¥ Phss 00
Line _SPURJOUS_LINE_ABS 02 P LINE_A85_od2 phss
0
10 10 dBm
o o v v ey T \‘
| l
} 1 ‘
| |
LDHI!m T
I
v B e |
"y
0 60 B
1.7 GHz ) ) 3003 pis 3.5 MiHa/ 1.735 Gz | [ [ 7,755 GHx - 003 pts 35 MHa/ . R T

2 Result Summa;

1.700 Gt 1.709 GH 1.000 Mt 1.70535 GHz -33.82 dBm -20.82 dB 1.755 GH. 1.780 GH 100.000 kH 1.77452 GHz -0.46 dBm -30.46 dB
1.709 Gz 1710 GHz 300,000 kHz 1.71000 GHz -32.92 dBm -19.92d8 1780 e 1781 Ghlr 300,000 kis 1.78005 GHz -37.71 dBm -24.71 dB
1.710GHz 1.735 Ghz 100,000 kHz 1.72405 GHz 0.43 dBm 2957 dB 1781 GHx 1750 GHe 1,000 Mis 178192 GHz 13299 dBm 119,99 dB

peay o~ fesdy & Wuan

05:14:23 PM 07/21/2023 05:47:22 B 07/21/2023

TEL : 886-3-327-3456 Page Number 1 A10- 35 0of 44
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n66 / 25MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 4B

Mode Sweep

6L

Count 100/100

Ref Level 30.00dBm  Offset 2,60 dB

Made Sweep

1 Spurious Emissions

s6L

Count 100/100

Limit Chec¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS o2 URIOUS_LINE_A8S_oq2
20 0
10 10 dBm
o 0 dBr
i PR vy T ——
v y A f \
10 | - |
T e I l
-20 dBm T T ! ‘ B ‘
| |
30 1 ¥ bo |‘
| \ J
SV (p—— i \ -
£ fl"l + / T ,IW/_
£ 60 dBiny
1.7 GHz 3003 ps 35 MHz/ 1.735 Giiz || [ 7.755 Ghia 003 pis EET) TR

2 Result Summa;

©05:13:34 BN 07/21/2023

05:49:03 P 07/21/2023

1700 GHe 1,709 GHe 1,000 M 1.70734 GHz 35,94 dBm -2294dB 755 ait 780 cit 100,000 k11 1 3
1,709 Gfie 1710 Ghe 300,000 kite 170998 GHz -3559 dBm -22.59 dB i i 300,000 ke 178006 GHa 4706 dBm
1710GHe 1735 Ghz 100.000 kitz 172859 GHz 139 dBm 3139 dB e Ve e 178085 ot 3564 dBm

Ready

FR1 n66 / 25MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm Offset 2,60 d8

Mode Sweep

SGL

Count 100/100

RefLevel 30.00dBm  Offset 2,60 dB

Mode Sweep

1 Spurious Emissions

6L

Count 100/100

Limit Cheek Phss SPUIRIOUS UUNE" ABS_002
Line _SPURJGUS_LINE_ABS 02 Phss SPURJOUS_LINE_ABS_od2
o 0
10 10 dBm
o PP PV PR S P p—— R,
|
T 0 der \\
ullf \h
&0 60 dB
1.7 GHe 3003 pts 5 Miz/ 1.735 6o || [ 1,755 iz 3003 prs S T
2 Result Summa

2 Result Summa;

05:17:35 PM 07/21/2023

05:38:24 BM 07/21/2023

1.700 GHr 1.709 GHz 1.000 MHz 1.70561 GHz -31.97 dBm -18.97 dB 1.755 GH. 1.780 GH 100,000 kH 1.77469 GHz 1.30 dBm 31304l

1.709 GHz 1.710GHz 300,000 kHz 170599 GHz -31.97 dBm -1897d8 1780Ghr 1781 Ghlr 300,000 kis 1.78005 GHz -34.07 dBm -21.07dB

1.710GHz 1.735 Ghz 100,000 kHz 1.73104 GHz -0.59 dBm -30.59 dB 1781 GHx 1750 GHe 1,000 Mis 178828 GHz 3387 dBm 20,87 dB
ey Resty s

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n66 / 30MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm Offset 2,60 d8

05:54:43 PM 07/21/2023

06:10:06 #M  07/21/2023

Mode Sweep saL RefLevel 30,00 dim  Offset 260dB Mode Sweep saL
Count 1007100 Count 100/100
|1 Sporious Emisgiona _____ ________ _____________________________________________|]iseuiouEmiso
t PRSS SPUIRIOUS UUNE" ABS_002
e AES 0 ehes URIOUS_LINE_ABS_0d2
20 20
10 10 dbm
0 i P Sy & = = 7 || [o e A e e
|
I |
‘ |
, il |
= | [0 dBe + M"“M
-0 60 dBrm-
1.7 GHe 3003 pts 0 MHe/ 178 GHz || [1.75 GHz 3003 pts 0 MHz/ 1.79 GHz
2 Result Summat
1.700 GHe 1709 GHz 1.000 Mz 1.70896 GHz -28.47 dBm -13.47dB 1750 GHz 1.780 GHz 100.000 kHz 1.77888 GHz 0.70 dBm -29.30 dB
1.709GHz 1.710GHz 300000 kHz 1.70999 GHz -30.61 dBm -17.61 dB 1.780 GHz 1781 GHz 300.000 kiz 1.78009 GHz -31.59 dBm -18.59 dB
1.710GHz 1.740 GHz 100,000 kHz 1.72608 GHz 0.88 dBm -20.12dB 1781 GHx 1750 GHe 1.000 MHz 178151 GHz 28118 dBm 1518 d8

FR1 n66 / 30MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 4B

Mode Sweep saL RefLevel 30.00dBm  Offset 2,60 dB Made Sweep saL
Count 100/100 Count 100/100
|1 Spurious emissions . |I
Limit Cheel Fhss
Line _SPURJOUS_LINE_ABS_od2 P
b
10 10 dBm
o -- A = = e e L e B [ e
= ks = 7 = T e v
[ |
10 |- |
‘ i \
-20d8m 1 1 fode
0 -’ “ 130 dion | | |
I B oy P . T I AR
40
50 60 dBr
76w 3003 pis o/ T7aGH || 175 6H 003 pis LX) T e

1.700 GHz 1.709 GHz
1709 GHz 1710 GHz
1.710 GHz 1.740 GHz

1.000 MHz

300,000 kHz
100,000 kHz

1.70895 GHz
1.71000 GHz
1.73351 GHz

-29.18 dBm
-31.91 dBm
1.13 dBm

-16.18 dB
-18.91 dB
-28.87 dB

05:53:55 PM 07/21/2023

2 Result Summa;

06:10:54 B 07/21/2023

1.750 Gz 1.780 Gz 100.000 k. 171921 GHz 0.73 dBm -29.27 dB
1.780 GHz 1.781 GHz 300,000 kHz 1.78002 GHz -31.56 dBm -18.56 dB
1.781 GHz 1.790 GHz 1.000 MHz 1.78112 GHz -28.35 dBm -15.35d8
ey S R0

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A10- 37 of 44




SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n66 / 30MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

05:53:08 BM  07/21/2023

06:11:41 PM  07/21/2023

Ref Level 3000 dBm  OMfset 26048 Mode Sweep saL Ref Level 3000 dBm  Offset 2,608 Made Sweep saL
Count 100/100 Count 100/100
Limit Chec pss SPURIOUS _UINE: ABS_00;
Line _SPURJoUS, P RIOUS_LINE_ABS_0d2
b zu
10 10 dBm
0 — — odtr— Yo ey v v
| |
10 E
SPURIOUS_LINE | ABS_002 | |
-20 dBm B
a——— . —
40 J Fu
£ 60 dBr
1.7 GHz ' ' 3003 pts. 0 Miz/ 174 GHz || 7,75 GHz 3003 pis 4.0 MHa/ 1.79 GHz
2 Result Summa,
1.700GHe 1-709GHe 1,000 MHe -31.>3 dém -1354cB 1.750 GHz 1.780 Ghz 100.000 kHz 1.75091 GHz -0.74dBm -30.74 dB
1mache 110 Gtz 300,000 kite -34.62 dBm -21.62 dB 1780 Gz 1781 Gz 300,000 ki 1.78010 GHz -33.36 dBm 2036 dB
1710GHz 1740 GHz 100,000 kiz -0.26 dBm -30.26 dB v e e 178125 i 3046 GBm Araeds
resy DN 5 O [ o

FR1 n66 / 30MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 30.00dBm  Offset 2,60 dB

Mode Sweep

6L

Ref Level 3000 dBm  Offset 2,60 0B Mode Sweep saL
G Count 100/100
|1 seuricus émissiors |
Limit Check Phss
Line _SPURJOUS_LINE_ABS_0G2 P o
20
10 10 dBm
0 I y - |,
JRTEY PUCTPURPAP SRS e P WA -~ et s Ap At e o ot p T e ———
f
1 1
1 :
30 dB T T
1 S . .
| IS
0 60 B
1.7 GHz ) ) 3003 pts. 0 Mia/ 1.75 GHz 3003 pis 4.0 MHz/ 1.78 GHz

2 Result Summa;

1.77924 GHz -1.14 dBm -31.14 dB

05:52:20 PM 07/21/2023

06:12:25 B 07/21/2023

1.700 GHx 1.709 GHz 1.000 MHz -32.91 dBm -19.91 dB 1.750 GHz 1.780 GHz
1.709 GHz 1710 GHz 300,000 kHz -35.99 dBm -2299dB 1.780 GHz 1.781 GHz 1.78002 GHz -34.91 dBm -21.91d8
1710 GHz 1.740 GHz 100,000 kHz 0.17 dBm -29.83 dB 1781 GHz 1.790 GHe 1.78205 GHz 3256 dBm 1956 dB
[ ] [E e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG2D2006C

FR1 n66 / 30MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 dB Mode Sweep saL Ref Level 30.00dBm  Offset 2,60 dB Made Sweep

seL
Count 100/100 Count 100/100
§ Spurlous Emissions
Limit Chec¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_UINE 2 Phes URIOUS_LINE_A8S_oq2
20 0
10 10 dBm
a 0 dBnr
JATa S T B Y T I L W e N B L A e Sy
10 L B
SPURIOUS_LINE_ ABS 002 LI l
-20 B B
| (]
30 f || 50 dm
| i
PR JI Ul | ot gt s
b m b
& 60 dBr
1.7 GHz ' ' 3003 pts. 0 Miz/ 174 GHz || 7,75 GHz } 3003 pis 4.0 MHa/ } 1.79 GHz

2 Result Summa;

1.700 GHz 1709 GHz 1.000 MHz 1.70863 GHz -38.19 dBm -25.19 dB 1.750 GH 1.780 GH 100.000 kH: 1.77873 GHz -3.36 dBm -3336dB
1709GHe 1710GHz 300,000 kitz 1.71000 GHz -36.49 dBm 2349 6B i i 300,000 ke 178002 GHz -38.22 dBm 25228
1.710GHz 1.740 Ghz 100,000 kiz 173222 GHz -2.66 4Bra 32668 1.781 GHz 1.750 Gz 1.000 MHz 1.78191 GHz -36.00 dBm -23.00 dB

neody N R Rescy (N = !

©05:51:31 BM  07/21/2023 06:13:28 B 07/21/2023

FR1 n66 / 30MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge Highest Band Edge

Ref Level 30.00 dBm Offset 2,60 d8 Mode Sweep SGL Ref Level 30,00 dBm OMset 2,60 dB Mode Sweep

-
Count 100/100 Count 100100
IEESREREe
Limit Chee¥ PSS SPURIOUS UINE- ABS_002
Line _SPUROUS_LINE_ABS_0d2 PRSS Line _SPURIOUS_LINE_ABS_0q2
20 20
10 10 dBe
o s
.
10 [
SPURIOUS_LINI
-20 dBm T { f B |
| W
gl 1 ]
-40
-60 60 dBrm-
1.7 GHz 3003 pes 0 MHz/ 1.74 GHz 1.75 GHz - 3003 pts .0 MHz/ - 1,73 GHz
2 Result Summar

2 Result Summa;

1.700 Gt 1.709 GH 1.000 Mt 1.70891 GHz ~25.70 dBm -12.70 dB 1750 GH. 1.780 GH 100,000 kH 1.75187 GHz
1.709 GHz 1710 GHz 300000 kHz 170599 GHz -28.48 dBm -1548d8 1780Ghr 1781 Ghlr 300,000 kis 1.78004 GHz
1.710GHz 1.740 GhHz 100,000 kHz 1.73828 GHz -1.67 dBm -31.67dB 1781 GHx 1790 Gz 1,000 MHz 1.78101 GHz

05:55:32 PM 07/21/2023 06:08:59 FM 07/21/2023

TEL : 886-3-327-3456 Page Number 1 A10 - 39 of 44
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n66 / 40MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 4B

Ref Level 30.00dBm  Offset 2,60 dB

Made Sweep

s6L

Mode Sweep saL
Count 100/100 Count 100/100
Limit Chec¥ PRsS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS. phss HOUS_LINE_ABS_0g2
0 0
10 10 dBm
o o T e e e e e e o, R o s s vy =
10 {4 |
SPURIOUS_UNE 485002 | |
-20 B 1T + F‘ [
| [
MMM i /30 B N T
40 /
£ 60 dBr
1.7 GHz 3003 pts. 0 MHz/ 1.75 GHz 1.74 GHz 3003 pts. 5.0 MHz/ 1.79 GHz

2 Result Summa;

1.700 GHz 1709 GHz 1.000 MHz 1.70891 GHz -30.13 dBm -17.13 dB 1.740 GHz 1.780 GHz 100.000 kHz 1.74134 GHz 0.03 dBm -29.97 dB
1.709GHz 1710 GHz 500,000 kitz 1.70998 GHz -30.19 dBm -17.19 dB 1780 GHe 1781 Gz 500.000 kHr 1.78003 GHz -23.78 dBm 078 dB
1.710GHz 1.750 GHz 100,000 kiz 1.74235 GHz 0.42 dBm 24588 1.781 GHz 1.750 Gz 1.000 MHz 1.78118 GHz -23.85 dBm -10.85 dB

feoty I Rt weaty | o

06:18:01 BM  07/21/2023

06:20:83 P 07/21/2023

FR1 n66 / 40MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.60 48 Mode Sweep saL RefLevel 30,00 dim  OMset 2,60 dB Mode Sweep saL
Count 100/100 Count 100/100
|1 Spurious emissions . |I
Limit Check Phss 00;
Line _SPURJOUS_LINE_ABS 02 Phes LINE_A85_od2
20
10 10 dBm
o A - P o A, = = PRI IR Py e s
VPRI RV P RPo R S e P e S SN e PP N I CYCTS S PO S L e
| h
10 f i
20 dBm - - t B
I NP
|
30 ' 1 30 dBon
[ b"‘“ 1
40
£ 60 dBr
1.7 GHz 3003 pts. 0 MHz/ 1.75 GHz 1.74 GHz 3003 pts. 5.0 MHz/ 1.79 GHz

2 Result Summa;

1700 Gtz 1.709 GH 1,000 Mtz 1.70886 GHz -30.71 dBm 1771 dB 1.740 GHz 1780 Gz 100.000 kHz 1.74745 GHz -0.64dBm -30.6 dB
1.709 GHz 1.710GHz 500,000 kHz 1.71000 GHz -27.36 dBm -1436dB 1.780 GHz 1.781 GHz 500,000 kiHz 1.78003 GHz -27.33 dBm -14.33dB
1710 GHz 1750 GHz 100,000 kHz 1.73647 GHz 0.76 dBm -30.76 dB 1781 GHz 1.790 GHe 1,000 MHz 178911 GHz 26.24 dBm 1324 dB

ey Resdh jinaasaniif Rt

06:17:13 PM 07/21/2023

06:21:41 BM 07/21/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n66 / 40MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 4B

Mode Sweep

Count 100/100

6L

Ref Level 30.00dBm  Offset 2,60 dB

SPURIOUS,_LINE: ABS_0D:

Made Sweep

purious Emissions

s6L

Count 100/100

06:16:26 BM  07/21/2023

Limit Check Phss
Line _SPURJOUS. Phes HOUS_LINE_ABS 002
20 0
10 10 dBm
o
P PPN SR . S IS T [ papp——y
10 ! 1 |
SPURIOUS_LINE_ABS_002 [ l
-20 dBm B
e e WS —
-0 t
0 60 B
1.7 GHz 3003 pts. 0 MHz/ 1.75GHz || [1.74 GHz 3003 pts 5.0 MHz/ 1.79 GHz
2 Result Summa
1.700 GHr 1709 GHz 1.000 MHz 1.70889 GHz -31.81dém 1.740 GHz 1.780 GHz 100.000 khHz 1.74370 GHz -1.97 dBm -3197d8
1.709 Gz 1710GHz 500,000 kitz 1.71000 GHz -31.75 dBm 1780 GHz 1781 GHe 500.000 kHz 1.78002 GHz -29.25 dBm 1625 dB
1.710 GHz 1750 GHz 100000 kHz 1.73815 GHz -1.06 dBm 1.781 GHz 1.790 GHz. 1.000 MHz 1.78144 GHz -31.32 dBm -18.32 dB

06:22:28 B 07/21/2023

Ready

FR1 n66 / 40MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 4B

Mode Sweep

6L

Count 100/100

RefLevel 30.00dBm  Offset 2,60 dB

Mode Sweep

6L

Count 100/100

06:15:38 PM 07/21/2023

06:23:16 B 07/21/2023

|1 Spurious emissions . |I
Limit Check Phss
Line _SPUR|OUS_LINE_ABS_0d2 PRSS 55
20
10 10 dBm
o 0 dBr -
PO WU PP PR B Y CL L [RNESSP RE PSRN FONPRNN S e N U TR AR PR SRS
i ‘l
J 1
130 dBn t T
-60 60 dBr
1.7 GHz 3003 pts 0 Miz/ 175 GHs || [ 174 Gz 3003 pis 5.0 MiHs/ .79 G
2 Result Summa
1.700 GHe 1.709 GHz 1.000 MHz 1.708 58 GHz -31.16 dBm -18.16 dB 1.740 GH: 1.780 GH: 100.000 kH; 1.74498 GHz -2.11 dBm -32.11d8
1.709 GHz 1.710GHz 500,000 kHz 170599 GHz -31.26 dBm -18.26 dB 1780GHr 1781 Ghlr 500,000 kis 1.78001 GHz -30.09 dBm -17.09d8
1710 GHz 1750 GHz 100,000 kHz 1.73979 GHz -2.06 dBm -32.06 dB 1781 GHz 1.790 GHe 1,000 MHz 178168 GHz 3134 dBm 1834 dB
o EEEEEE ey S 00

TEL : 886-3-327-3456

FAX . 886

-3-328-4978

Page Number

1 A10-410of 44



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n66 / 40MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 4B

Mode Sweep

Count 100/100

6L

RefLevel 30.00dBm  Offset 2,60

B

Made Sweep

1 Spurious Emissions

s6L
Count 100/100

Limit Chec PRSS SPURIOUS _UINE: ABS_00;

Line _SPURJGUS_LINE_ABS_od2 URJOUS_LINE_ABS _od2
b zu
10 10 dBm
o 0 dBr

N ST PSSP VIR A AUCIEESR ARV || [T IR S WV PP e It )

0 .
SPURIOUS_LINE, AFS_002 f [ ‘ ‘I
-20 dBm | o T
30 ' I B0 B " +
o —" || Ul [ W e T e v——
0 i \
& 60 B
17GH 3003 pts 0 Mha/ 175 Ghs || {17060z 003 g 5.0 Wi/ 79 G

1.700 GHz
1709 GHz
1710 GHz

1.709 GHz
1710 GHz
1750 GHz

1.708 80 GHz
1.70999 GHz
1.744 59 GHz

1.000 MHz
500,000 kHz
100,000 kHz

-35.48 dBm
-34.49 dBm
-4.12 dBm

2 Result Summa;

06:14:43 BN 07/21/2023

06:24:05 B 07/21/2023

1.740 GHz 1.780 GHz 100.000 kHz 1.74981 GHz -4.39 dBm
1.780 GHz 1781 GHz 500.000 kiz 1.78001 GHz -33.74 dBm
1.781 GHz 1.790 GHz 1.000 MHz 1.78189 GHz -30.97 dBm
Ready T

FR1 n66 / 40MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm Offset 2,60 d8

Mode Sweep

Count 100/100

SGL

RefLevel 30.00dBm  Offset 2,60

B

Mode Sweep

1 Spurious Emissions

6L
Count 100/100

Limis Cheed PRSS SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_0G2 PRSS SPURIOUS_LINE_ABS_0q2
20 20
10 10 dBe
0 0dBm
VTR IR [PNURSIPVEN SUFNSIPIRPIY PESHUSPE ISPV US| | e neveet NS RUSPIRY S SIS SRR DRSS PSRRI SO
10 | ! ! |
SPURIOUS_LINI | | l
-20d8m + 1 1
| \ J
40 -
0 60 dmr
1.7 GHz 3003 pts 0 MHz/ 1.75GhHz | [1.74 GHz 3003 pts 0 MHz/ 1.79 GHz

2 Result Summay

1.700 GHx 1.709 GHz 1.000 MHz 1.708 84 GHz -30.21 dBm
1709 GHz 1710 GHz 500,000 kHz 1.70899 GHz -30.05 dBm
1.710 GHz 1.750 GHz 100.000 kHz 1.74351 GHz -2.77 dBm

-17.21 dB
-17.05 dB
-32.77 dB

2 Result Summa;

06:16:50 PM  07/21/2023

06:20:04 BM 07/21/2023

1.740 GHz 1.780 GHz 100,000 kHz 1.74242 GHz -3.25 dBm

1.780 GHz 1.781 GHz 500,000 kHz 1.78005 GHz -29.20 dBm

1.781 GHz 1.790 GHz 1.000 MHz 1.78152 GHz 30,06 dBm
Readly

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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e% FCC RADIO TEST REPORT Report No. : FG2D2006C

SPORTON LAB.

Conducted Spurious Emission

FR1 n66 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel Middle Channel

Ref Level 30.00dBm  Offset 2.60 dB Mode Auio Sweep s6L RefLevel 3000 dBm  Offsct 260 B Mode Auio Sweep s6L
Count 100/100 Count 100/100
3 Line _SPUR|OUS_LINE_aBS_og2
20 d
10 diir 0 4B
o o
10 dBm 10 dBer
SPURIOUS_LINE |ABS 002 SPURIOUS_UINE | ABS 002
20 dBa 20 dBew
20 -30
-40 dBm 40 dBew
50 -50
- I — N e P P S | | S - i P S S
60 &0
30.0 MHz 49005 pts 8 GHz/ _ ) 18.0GHz | | [ 30.0 Mz 33008 pts 8 GHz/ 18.0GHz
2 Result Summar 2 Result Summar
30.000 Mz 1.000 GHz 1.000 Mz 37.879 28 MHz -54.12 dBm -41.12 48 30.000 MHz 1.000 GHz 1.000 MHz 37.15196 MHz -54.01 dBm
1.000 GHz 1.700 GHz 1,000 MHz 1.69974 GHz -52.44 dBm -39.44 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69186 GHz -51.78 dBm
1.790 GHe 3000 GHe 1,000 MHz 2.966 28 GHz -53.74 dBm -40.74 dB 1790 GHz 3.000 GHz 1.000 MHz 1.79439 GHz 52.80 dBm
3.000 GHz 9,000 GHz 1.000 Mz 6.50717 GHz -50.73 dBm -31.73dB 3.000 GHz 9.000 GHz 1.000 MHz 6.50837 GHz -50.83 dBm
9.000 GHz 13.000 GHz 1,000 MHz 1001490 GHz -53.61 dBm -40.61 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.003 70 GHz -53.46 dBm
13,000 GHe 18000 GHe 1,000 MHz 16.56991 GHz -53.79 dBm -40.79 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.55283 GHz -53.75 dBm
oy R e Ready
03:43:46 FM 07/21/2023 03:45:23 e 07/21/2023
Ref Level 30.00dBm  Offset 260 dB Mode Auto Sweep 56
Count 100/100
1 Spurious Emissions
Limit
Line _SPUR|OUS_LINE_ABS_0d2
10 diir
o
10 dBm
SPURIOUS_LINE |ABS 002
20 dBa
20
40 dBm
50
e e I R S
60
30.0 MHz 49006 pts 8 GHz/ } - 18.0GHz
2 Result Summar
30,000 MHz 1,000 GHz 1,000 MHz 4054611 MHz -54.10 dBm 41.10dB
1.000 GHz 1.700 GHz 1,000 MHz 1.68259 GHz -54.33 dBm -4133d8
1.790 GHe 3000 GHe 1,000 MHz 2.86557 GHz -53.87 dBm -40.87 dB
3,000 GHz 5,000 GHz 1,000 MHz 650957 GHz -50.78 dBm 37.78.d8
9.000 GHz 13.000 GHz 1,000 MHz 9.90291 GHz -53.46 dBm -40.46 dB
13,000 GHe 18000 GHe 1,000 MHz 17.70357 GHz -53.84 dBm -40.84 dB

03:42:07 P4 07/21/2023

TEL : 886-3-327-3456 Page Number 1 A10-43 of 44
FAX . 886-3-328-4978



samranas. FCC RADIO TEST REPORT Report No. : FG2D2006C
Frequency Stability
Test Conditions FR1 n66 (PI/2 BPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0009
40 Normal Voltage 0.0100
30 Normal Voltage 0.0129
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0026
PASS
-10 Normal Voltage 0.0021
-20 Normal Voltage 0.0003
-30 Normal Voltage 0.0029
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0000
20 Battery End Point 0.0061

Note:
1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A10-44 of 44
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1n70

Peak-to-Average Ratio

Mode FR1 n70/ 15MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.80 4.54 5.24 5.76 PASS
Mode FR1 n70/ 15MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.54 PASS
TEL : 886-3-327-3456 Page Number DAll-10f24

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

Reflevel 3000dBm Offset 28045  ABW 20z Reflevel 3000 B Offer 2045 = AnBW 20z
e 000 MessTime 65 ms s 3008 Meas Time 65 ms
1 CCOF <oF
= —
1 =
1
5
| i !
i i
l 1
1604 1E0s |
5
|
1
i i
(G 17025 6o ean Pwr + 20,00 d8 || |GF 1.7025 Gtz Miean Pwr 30,0008
2 Result Surmmi Samples: 130000 2 Result Summs Samples: 130000
-_zu; dBm N — 188 db 3.24d8 38048 358 =—zz.zz dBm 27.06 dBm 4.85dB 231db 404 dB 45tds D
[e— = e NN
13:47:23 A 03/13/2023 114701 a0 03/13/2023
Reflevel 3000dBm Offset 28045  ABW 20z Reflevel 3000 B Offer 2045 = AnBW 20z
- A 300 Meos Time 65 ms - 3008 Meas Time 65 ms
1 CDF 152 view |1 ccoF 155 View
]
1 =
. 1
\ :
: i \
| i
) 1
1E04 " 104 ;
i .
| [
[ |
(G 17025 6o ean Pwr + 20,00 d8 || |GF 1.7025 Gtz Miean Pwr 30,0008
2 Result Surmmi Samples: 130000 2 Result Summs Samples: 130000
-_zu;uam R — 288 b 458D 52438 546 98 = 2069 dBm 2688 dBm 619 dB 250 b 500 dB 576 d8 55448
oo NEENEN 5 T eosior. ENEMEN
13:47:00 A 03/13/2023 11:46:51 A 03/13/2023
RefLovel S000dBm Offset 25048 = AnBW 30 Mz
i 300 MesTime 65 ms
S
X,
5
1604 i
i
|
|CF 1.7025 GHz. Mean Pwr + 20.00 dB.
2 Result Surmmi Samples: 130000
- 18.56 dBm. 25,61 dBm 7.05d8 2.54 4B 526 dB 6.54 B 7.04 48
13:46:16 A 03/13/2023

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

26dB Bandwidth

Mode FR1 n70 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 5.10 9.61 14.60
Mode FR1 n70 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.23 5.18 10.11 10.21 15.32 15.14
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.25 5.23 10.13 10.17 15.14 15.20
TEL : 886-3-327-3456 Page Number 1 All-30f24

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n70/5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 25048 = REW 100kHz
3008 SWT 101 ms ® VBW 300kt Mode Auto Sweep

o -
) |
J

[ARITHT 001 prx [T Span 10.0 Wiz
2 Marker Table

W 1 1.701 371 GHz 17.10 6Bm ndb

m 1 1638973 GHe 555 dim ndB down BW

n ' 1705087 Gz £87 dim QFador

11:18:16 MM 03/13/2023

FR1 n70/5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 25048 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 25048 = REW 100kHz

- At 3008 SWT 101 ms ® VBW 300kHz Mode Auto Sweep - At 3005 SWT 101 ms ® VBW 300kHz Mode Auto Sweep
Wiy 129 dbm O 254 dt
18518006 1.0 851 o ]
» » !
. e b, . — PN N
N / 0. 7
! i b
s y 3

Wt L]

(CF 17025 GHz 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table

M 1 1.704518 GHz 12.99 dBm ndB 260d

m 1 1,699 883 GHz 1331 dBm nd8 down BW 5.22 MHz

n 1 1,705 107 GHz 1275 dBm @ Factor 3262

(CF 17025 GHz 1001 ps 0 M2/ Span 10.0 MHz
2 Marker Table

M 1 1.701 491 GHz 12.94 dBm ndB 26048

m 1 1699933 GHz 12.92 dBm ndB down BW 5.17 MHz

n 1 1,705 107 GHz -1333 dbm G Factor 3288

13:17:07 MM 03/13/2023

11:17:22 MM 03/13/2023

64QAM

256QAM

tiVie Spactrum

RefLevel 30,00 dBm  Offset 25008 = RBW 100 kHz
- 3000 SWT_1.01ms ® VBW J00kHz _ Mode Auto Sweep
1 Fraquency Swep

ultiView Spactrum
RefLevel 30,00 dBn  Offset 25048 = REW 100kHz

- 3000 SWT 101 ms ® VBW 300kt Mode Auto sweep
1 Fraquency Swep

170295000 Gtz
2
. 3 . 0 A . + =
o, - o 4
! | |
/ H

(ARG ot pte Gz Span 10.0 Mis | (17025 Gz 0T s ) Span 100 M
2 Markes Toble 2 Markes Toble

] 1 1.704398 GHz 1275 dBm ndb 260d8 ] 1 170295 GHz 9.60dBm e 26048

n 1 169987 GHz 13,03 dbm ndB down BW 5.25 MHz n 1 1699823 Gz 16.37 dbm el domn BW 5.22 MHz

n ' 1705117 GHe 13.19 dém QFacor 3150 n ' 1705017 GHz 1633 dém @ Factor 3159

11:17:36 MM 03/13/2023

11:17:48 AM 03/13/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n70/ 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn  Offset 25048 = REW 100kHz

] ‘
0 7 I.
j }
— oz - —
[ 1 1.704558 GHz 1411 dBm ndB 260dB
mn 1 1/697 485 GHz 11.95 dBm ndB down BYW 9.61 MHz
mmm
11:34:30 AM  03/13/2023
e e e e
- At 3008 SWT 1.01ms = VBW 300kHz  Mode Auto Sweep - At 3008 SWT 101 ms = VBW 300kHz  Mode Auto Sweep
0 > e . — 0 y —— A
\ ; | | |
i '
w ‘;
— oz - P | — p— o —
[ 1 1.705477 GHz 10.18 dBm 26.0 dB [ 1 1.704998 GHz 10.33 dBm 8
mn 1 1697 405 GHz 15.67 dBm ndB down BYW 10.11 MHz mn 1 1697 325 GHz 15.50 dBm ndB down BW
T2 1 1707515 GHz. -15.95 dBm Q Factor 168.7 T2 1 1707535 GHz. -16.15 dBm Q Factor

11:33:08 MM 03/13/2023

11:33:23 MM 03/13/2023

64QAM

256QAM

tiVie Spactrum

RefLevel 30,00 dBn  Offset 25048 = REW 100kHz

tiVie Spactrum

RefLevel 30,00 dBn  Offset 25048 = REW 100kHz

- are 3008 SWT 101 ms = VBW 300k Mode Auto Swesp - are 3008 SWT 1.01ms = VBW 300Ktz Mode Auto Sweep
1 Frequancy Sweep 1 Frequancy Sweep
0 = A . T # 0 -
p Fy s——— o 3 . P PSS P
o, - o,
i | |
/ L Il
7 ; /
P
o
DT it . - v
ARG 001 prs O W/ Span 20.0 MHz || [CF 17025 Gz 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table
M 1 1.706 876 GHz 10.39 dBm ndB 26.0 dB M 1 1.705517 GHz 6.75 dBm ndB 26.0 dB
m 1 1,697 385 GHz 14.84 dBm nd8 down BW 10.13 MHz m 1 1,697 405 GHz 1855 dBm ndB down BW 10.17 MHz
n 1 1707515 Gz 1580 dBm 0 Facior 685 n 1 1707575 Ghz 1892 i @ Facior 7.7

13:33:37 MM 03/13/2023

11:33:51 MM 03/13/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n70/ 15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
Ref Level 30,00 dBn  Offset 25048 = REW 300 kHz
308 SWT .01 ms = VBW

Mtz Mode Auto Swesp

N s TN WY L QNP Y
0 ‘ s
/ \
/ \
o - ¥
1] {
/ \
A A i AL
(ARG ot pte Gz Span 30.0 M
2 Markes Toble
] 1 1698784 GHz 18.23 6Bm ndb 260 db
m 1 1694328 GHz 814 dim B down B 14,60 MHz
n 1 1.708 423 GHz 789 dBm 0 Factor 1164

11:47:39 MM 03/13/2023

FR1 n70/ 15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spectrum

Ref Level 30,00 dBn  Offset 25048 = REW 300 kHz
= A 308 SWT_1.01ms = VBW
1 Frequency Sweep

Mtz Mode Auto Sweep

tiVie Spactrum

Ref Level 30,00 dBn  Offset 25048 = REW 300 kHz
308 SWT_1.01ms = VBW

MHz _Mode Auto Sweep

[ [ ™
1701 501 0 G 1701 781 0 G
» »
B S B IRV ettt ot VAPt penp o ot
. y . . Fs L e ) .
| | [ |
o I \ o ! 4
o L Moy
N T S ey SV IV T e LA Ny P
17025 GHz 1001 pts 0 Wb/ Span 30.0 WAz || (6717025 GHe 001 pts O e/ Span 30.0 WAz
2 Markes Tasle 2 Markes Tasle
[ I 1.701 801 GHz 14.24 dBm nds 260 d [ 1 1.701 781 GHz 13.87 dBm i 260 d8
n 1 1694858 GHe 11.94 dbm B down B 15.31 MHz n 1 16945918 GHe 1250 dbm o B9 15.13 MHz
n 1 1710172 Ghiz 1253 dbm QFsctor A1iK] n 1 1710052 Ghiz 977 dbm QFactor 1124
13:45:07 MM 03/13/2023 13:45:27 A 03/13/2023
RefLevel 3000dBm  Offset 2506 = REW 300 kkz RefLevel 3000dBm  Offset 2506 = REW 300 kkz
- ane 3008 SWT 1.01ms & VBW iz Mode Auto Sweep - an 3008 SWT 1.01ms = VBW 1wtz Mode Auto Sweep
| Frequency Sweep
1701 671 0 G
» »
RS SRV (e, L Oy Y
o = = > T o = -
o - - o -
) /
f LA 2
- u I 5
. = maeper ey | | Aoy L n
et . Pongge ) N I .
Ul PO Tt el v Sl [ PR PR
G105 GHe 001 prs O W/ Span 30.0 WAz || (6717025 GHe 001 pts oM/ Span 30.0 WAz
2 Markes Tasle 2 Markes Tasle
[ i 1.70262 GHz 15.05 dBm nds 260 d8 W 1 1.701 871 GHz 10.61 dBm i 160 d
n 1 1694518 GHe 10.78 dbm B down B 15.13 MHz n 1 1694858 GHe 1458 dbm o B 15.20 MHz
n 1 171005 Ghz 974 dBm G Factor 125 n 1 171005 Ghz 1695 dim @ Factor 1120

11:45:45 MM 03/13/2023

11:46:05 AM 03/13/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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somonas. FCC RADIO TEST REPORT Report No. : FG2D2006C

Occupied Bandwidth

Mode FR1 n70 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.49 8.91 13.44
Mode FR1 n70 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.50 452 9.28 9.28 14.14 14.12
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.50 451 9.28 9.29 14.18 14.13
TEL : 886-3-327-3456 Page Number :All-7o0f 24
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